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We, Sporton International Inc. (Kunshan), would like to declare that the tested sample has
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SUMMARY OF TEST RESULT

Report . Limit for Limit for
F Rul
Section CC Rule Description U-NII-1/2A/2C U-NII-3 Result Remark
Maximum
4.1 15.407(a) Conducted <24 dBm <30 dBm Pass -
Output Power
. Under limit
4.2 15.407(b) Er':]‘:‘;i:‘:;‘: 15.407(b) & 15.209(a) 12111(5)72(3;((‘2)(') Pass 3.16 dB at
' 4660.00 MHz
15.203 & Antenna
4. . 15.2 15.407 15.2 15.407 Pass -
3 15.407(a) Requirement 5.203 & 15.407(3) 5.203 & 15.407(2)

Conformity Assessment Condition:

into account.

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : IHDT56AR3
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1 General Description
1.1 Applicant

Motorola Mobility LLC
222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer
Motorola Mobility LLC

222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Product Feature of Equipment Under Test

Product Feature
Equipment Mobile Cellular Phone
Brand Name Motorola
Model Name XT2421-5
FCCID IHDT56AR3
IMEI Code 355031480008859
HW Version DVT2
SW Version ULA34.53
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications

or user's manual for more detailed description.

1.4 Product Specification of EQuipment Under Test

Standards-related Product Specification

5180 MHz ~ 5240 MHz
5260 MHz ~ 5320 MHz
5500 MHz ~ 5700 MHz
5745 MHz ~ 5825 MHz

Tx/Rx Frequency Range

Antenna Type / Gain

<5180 MHz ~ 5240 MHz>: PIFA Antenna with gain -3.5 dBi
<5260 MHz ~ 5320 MHz>: PIFA Antenna with gain -3.6 dBi
<5500 MHz ~ 5700 MHz>: PIFA Antenna with gain -3.3 dBi
<5745 MHz ~ 5825 MHz>: PIFA Antenna with gain -6.0 dBi

256QAM)

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
Type of Modulation 802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /

Note: For 802.11n HT20 and 11ac VHT20 modes, full test 802.11n HT20 to cover 11ac VHT20 by

referring to the higher output power.
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1.5

Modification of EUT

No modifications are made to the EUT during all test items.

1.6

Specification of Accessory

Specification of Accessory
AC Adapter 1(US) Brand Name [Motorola (Salcomp) Model Name |MC-101
AC Adapter 1(EU) Brand Name [Motorola (Salcomp) Model Name [MC-102
AC Adapter 1(UK) Brand Name [Motorola (Salcomp) Model Name [MC-103
AC Adapter 1(AU) Brand Name [Motorola (Salcomp) Model Name [MC-105
AC Adapter 1(CHILE) Brand Name |Motorola (Salcomp) Model Name [MC-109
AC Adapter 2(US) Brand Name |Motorola (chenyang) Model Name [MC-101
AC Adapter 2(EU) Brand Name |Motorola (chenyang) Model Name |MC-102
AC Adapter 2(UK) Brand Name |Motorola (chenyang) Model Name [MC-103
AC Adapter 2(AU) Brand Name |Motorola (chenyang) Model Name [MC-105
AC Adapter 3(US) Brand Name |Motorola (achai) Model Name |MC-101
AC Adapter 3(EU) Brand Name |Motorola (achai) Model Name [MC-102
AC Adapter 3(UK) Brand Name |Motorola (achai) Model Name [MC-103
AC Adapter 3(AU) Brand Name |Motorola (achai) Model Name [MC-105
Battery 1 Brand Name |Motorola (ATL) Model Name |QF50
Battery 2 Brand Name |Motorola (Sunwoda) Model Name [QF50
Earphone 1 Brand Name |Motorola (New leader ) Model Name |NLD-EM313A-20SF
Earphone 2 Brand Name |Motorola (JWELL) Model Name [JWEP1205-L20H
USB Cable 1 Brand Name |Motorola (JWELL) Model Name |JWUB1631-L20H
USB Cable 2 Brand Name |Motorola (Saibao) Model Name |SLQ-A238A

1.7

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for

Testing Location

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm

Sporton International Inc. (Kunshan)

Test Site Location

No. 1098, Pengxi North Road, Kunshan Economic Development Zone

Jiangsu Province 215300 People’s Republic of China

TEL : +86-512-57900158

FCC Test Firm

Sporton Site No. FCC Designation No.

Test Site No. Registration No.
03CHO7-KS
THO1-KS CN1257 314309
Sporton International Inc. (Kunshan) Page Number : 6 0of 23
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1.8 Test Software

Iltem Site Manufacturer Name Version
JS1120-3 test system
1. THO1-KS Tonscend China_210602 3.3.10
2. 03CHO07-KS AUDIX E3 210616

1.9 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ 47 CFR Part 15 Subpart E

¢ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

¢ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.
U ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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2 Re-use of Measured Data
2.1 Introduction Section
This application re-uses data collected on a similar device. The subject device of this application (Model:
XT2421-5, FCC ID: IHDT56AR3) is electrically identical to the reference device (Model: XT2421-2, FCC
ID: IHDT56AR1) for the portions of the circuitry corresponding to the data being re-used. Based on their
similarity, the FCC Part 15E (equipment class: NII) reuse the original model’s result and do spot-check,
following the FCC KDB 484596 D01 Referencing Test Data v02r01.
The applicant takes full responsibility that the test data as referenced in this report represent
compliance for this FCC ID: IHDT56AR3 .
2.2 Model Difference Information
The main difference between FCC ID: IHDT56AR1 and FCC ID: IHDT56AR3 is as below:
¢ Remove GSM1900, WCDMA Band Il / IV and LTE Band 2/4/13/26/38/66.
e Add NFC function and LTE Band 20/41.
Other differences and all the details of similarity and difference can be found in the confidential
documents (XT2421-5 Operational Description of Product Equality Declaration).
2.3 Reference detail Section:
. Frequency Type Grant/ FCC ID
Rule|Equipment Band Reference FCC Permissive Refe.rence Filling - Report.
Part| Class (MHz) ID(Parent) ST Title (Variant) Title/Section
5180~5240 All sections
5260~5320 - .
U-NII 5500~5700 IHDT56AR1 Original Grant | FR381717D IHDT56AR3 applicable except
15E 5745~5825 for RSE
DFS 526075320 IHDT56AR1 Original Grant Fz381717 IHDT56AR3 All sections
riginal Gran
5500~5700 9 applicable
Sporton International Inc. (Kunshan) Page Number : 8 0of 23
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2.4 Spot Check Verification Data Section

Conducted power test against the variant model based on the worst-case condition from the original
model was performed in this filing to demonstrate the test data from original model remains
representative for the variant model.

All test procedures follow the related section of parent report.

Spot-check measurements, while being always compliant with the applicable rule part(s) for the test
under consideration, show a deviation dgz from the reference data no larger than 3 dB:

des = | Veg —Ras | =3 dB (1)
Vgg, the variant spot-check level
Rgg, the corresponding measurement level for the reference model

An alternative to the limit of eq. (1) is available, and is based on considering how far the reference data
Rgs is from the compliance threshold Cgz (also expressed in dB), for the particular test under
consideration. In this case, if Mgz =|Cgs — Rgg| is the margin in dB from the compliance limit, a spot
check may be considered acceptable when the deviation ddB from the reference data satisfies the
following condition:

dee = | Vas — Reg | = (3 + Mgg /20) dB , for 0 < Mgz < 60 dB (2)
where “| |” is the absolute value of the measured quantity.
When using the option in eq. (2), dgs increases linearly from 3 dB to 6 dB.

Summary for power spot check for each rule entry and technology is listed as below:

S I B I R R
Worst Result Check Result
11a UNII-1 18.48 18.06 0.42 3
11a UNII-2A 18.17 17.56 0.61 3
11a UNII-2C 18.53 18.38 0.15 3
11a UNII-3 18.25 18.17 0.08 3
11n20 UNII-1 18.45 18.10 0.35 3
COPr‘gvl\J'lgtred 11n20 UNII-2A 18.18 17.64 0.54 3
(dBm) 11n20 UNII-2C 18.58 18.27 0.31 3
11n20 UNII-3 18.39 18.24 0.15 3
11ac20 UNII-1 17.49 17.06 0.43 3
11ac20 UNII-2A 17.39 16.83 0.56 3
11ac20 UNII-2C 17.67 17.35 0.32 3
11ac20 UNII-3 17.53 17.44 0.09 3
Sporton International Inc. (Kunshan) Page Number 1 90f 23
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Conclusion:

Conducted Power test against the variant model based on the worst-case condition from the original
model was performed in this filing to demonstrate the test data from original model remains
representative for the variant model.

Based on the spot check test result, the test data from the original model is representative for the
variant model. The power level spot check are shown within expected level compliant to limit line.

We are using power measurements from the original parent model reports to list on the grant.
The same DFS detection is used in the variant. Hence, there is no spot check data for DFS.

We confirm that the test data reuse policy of FCC KDB 484596 D01 Referencing Test Data v02r01 has
been followed and the test data as referenced from the parent model report represents compliance with

new FCC ID.
Sporton International Inc. (Kunshan) Page Number 110 of 23
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3 Test Configuration of Equipment Under Test
The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation
emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is
lower). For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Z
plane) were recorded in this report.
3.1 Carrier Frequency and Channel
Frequency Band Channel Freq.(MHz) Channel Freq. (MHz)
5180-5240 MHz 36 5180 44 5220
U-NII-1 40 5200 48 5240
Frequency Band Channel Freq.(MHz) Channel Freq. (MHz)
5260-5320 MHz 52 5260 60 5300
U-NII-2A 56 5280 64 5320
Frequency Band Channel Freq.(MHz) Channel Freq. (MHz)
100 5500 116 5580
5500-5700MHz 104 5520 132 5660
U-NII-2C 108 5540 136 5680
112 5560 140 5700
Frequency Band Channel Freq.(MHz) Channel Freq. (MHz)
149 5745 161 5805
5745-5825 MHz
U-NII-3 153 5765 165 5825
157 5785 - -
Frequency Band Channel Freq.(MHz) Channel Freq. (MHz)
120 5600 128 5640
TDWR Channel
124 5620 - -
Sporton International Inc. (Kunshan) Page Number : 11 of 23

Report Issued Date : Dec. 13, 2023

Report Version

. Rev. 01




s=amranas. FCC RF Test Report Report No. : FR381720E

3.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate

802.11a 6 Mbps
802.11n HT20
(Cover 11lac VHT20)
Remark: For Radiated Test Cases, The tests were performance with Adapter 1, Battery 1, Earphone 1
and USB Cable 1

MCSO

Co-location mode

Wifi 5G_802.11n HT20_CH165_5825MHz + GSM 850 Link

U-NII-1 U-NII-2A U-NII-2C U-NII-3

ch-# 20M BW 20M BW 20M BW 20M BW
L Low 36 52 100 149
Middle 44 60 116 157
H High 48 64 140 165

3.3 Connection Diagram of Test System

Radiated Emission:

Power EUT Earphone
Source

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

Sporton International Inc. (Kunshan) Page Number 112 of 23
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3.4 EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuously transmit.

Sporton International Inc. (Kunshan) Page Number 1 13 of 23
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4 Test Result

4.1 Maximum Conducted Output Power Measurement
4.1.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW.
For the 5.25-5.725 GHz bands, the maximum conducted output power over the frequency bands of
operation shall not exceed the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission
bandwidth in megahertz.
For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.
4.1.2 Measuring Instruments
The measuring equipment is listed in the section 4 of this test report.
4.1.3 Test Procedures
The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.
Method PM (Measurement using an RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.
3. Measure the average power of the transmitter, and the average power is corrected with duty
factor, 10 log(1/x), where x is the duty cycle.
Sporton International Inc. (Kunshan) Page Number 1 14 of 23
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4.1.4 Test Setup

=

Power Meter

[

Attenuator

EUT
4.1.5 Test Result of Maximum Conducted Output Power
Please refer to Spot Check Verification Data Section.
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4.2 Unwanted Emissions Measurement

This section as specified in FCC Part 15.407(b) is to measure unwanted emissions through radiated

measurement for band edge spurious emissions and out of band emissions measurement. The

unwanted emissions shall comply with 15.407(b)(1) to (6), and restricted bands per FCC Part15.205.

421 Limitof Unwanted Emissions

(1)

)

For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.
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(3) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
(4) EIRP (dBm) Field Strength at 3m (dBpV/m)
- 27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20|Og (dMeas) -104.7

where
EIRP is the equivalent isotropically radiated power, in dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dweas is the measurement distance, in m

4.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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4.2.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
. Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
. VBW 2= 3 MHz
. Detector = Peak
. Sweep time = auto
. Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
. RBW =1 MHz
. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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4.2.4 Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

00

Sp-eciruﬁl Maly;er ! Receiver

For radiated emissions from 30MHz to 1GHz

R Antenna

i

Im

EUT

B0cm

1
Metal Full Soldered Ground Plane

For radiated emissions above 1GHz

Metal Full Soldered Ground Plane

oc
Spectrum Analyzer / Receiver
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4.2.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

4.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A.

4.2.7 Duty Cycle

Please refer to Appendix B.

4.2.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix A.
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4.3 Antenna Requirements

4.3.1 Standard Applicable

According to FCC 47 CFR Section 15.407(a)(1)(2) ,if transmitting antenna directional gain is greater
than 6 dBi, both the peak transmit power and the peak power spectral density shall be reduced by the

amount in dB that the directional gain of the antenna exceeds 6 dBi.

4.3.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

4.3.3 Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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5 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Pulse Power Conducted
Anritsu MA2411B 0917070 |300MHz~40GHz| Jan. 05, 2023 | Nov. 02, 2023 | Jan. 04, 2024
Senor (THO1-KS)
50MHz Conducted
Power Meter Anritsu ML2495A 1005002 ) Jan. 05, 2023 | Nov. 02, 2023 | Jan. 04, 2024
Bandwidth (THO1-KS)
EMI Test 9kHz~7GHz;Ma Radiation
Receiver R&S ESR7 101403 ¥ 30dBm Oct. 10, 2023 | Nov. 28, 2023 | Oct. 09, 2024 (03CHO7-KS)
EXA Spectrum . 10Hz-44G,MAX Radiation
Analyzer Keysight N9010A MY55370528 30dB Oct. 10, 2023 | Nov. 28, 2023 | Oct. 09, 2024 (03CHO7-KS)
Radiation
Loop Antenna R&S HFH2-Z2E 101125 9kHz~30MHz | Oct. 10, 2023 | Nov. 28, 2023 | Oct. 09, 2024 (03CH_0?-KS)
Bilog Antenna | TeseQ CBL6111D 59913 30MHz-1GHz | Aug. 12, 2023 | Nov. 28, 2023 | Aug. 11, 2024 (Oggﬂggf’}?s)
Double Ridge . . Radiation
Horn Antenna ETS-Lindgren 3117 00218642 1GHz~18GHz | Apr. 06, 2023 | Nov. 28, 2023 | Apr. 05, 2024 (03CHO7-KS)
SHF-EHF Horn| Com-power AH-840 101115 | 18GHz~40GHz | Oct. 10, 2023 | Nov. 28, 2023 | Oct. 09, 2024 (Oggﬂgg?&)
Amplifier SONOMA 310N 413740 9KHz-1GHz | Jan. 05, 2023 | Nov. 28, 2023 | Jan. 04, 2024 (o§§ﬂ33?£s>
Amplifier EM EMO1G18GA | 060834 | 1Ghz-18Ghz | Oct. 10, 2023 | Nov. 28, 2023 | Oct. 09, 2024 (o§§ﬂ33?£s>
high gain Radiation
Amplifier EM EMO01G18GA 060840 1Ghz-18Ghz Oct. 10, 2023 | Nov. 28, 2023 | Oct. 09, 2024 (03CHO7-KS)
Amplifier EM EM18G40GGA| 060851 18~40GHz | Jan. 05, 2023 | Nov. 28, 2023 | Jan. 04, 2024 (o§§ﬂ§3?£s>
AC Power 6160100024 Radiation
Source Chroma 61601 73 N/A NCR Nov. 28, 2023 NCR (03CHO7-KS)
Radiation
Turn Table EM EM 1000-T N/A 0~360 degree NCR Nov. 28, 2023 NCR (03CHO7-KS)
Radiation
Antenna Mast EM EM 1000-A N/A 1m~4m NCR Nov. 28, 2023 NCR (03CHO7-KS)
NCR: No Calibration Required
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6 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Conducted Power +0.46 dB

Uncertainty of Radiated Emission Measurement (9 KHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 33dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.20 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of Confidence 4.86 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of Confidence 524 dB
of 95% (U = 2Uc(y)) '
----------- THE END -----------
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Appendix A. Radiated Spurious Emission

Relative Humidity : 41 ~42 %
Test Engineer : Zhao hongliang
Temperature : 22~23C
Radiated Spurious Emission Test Modes
Mode Band (I%;a:g Modulation ‘ Channel ‘ Frequency ‘ gz:: ‘ Remark

Mode 1 U-NII-1 5.15-5.25 802.11a 36 5180 6Mbps -
Mode 2 U-NII-1 5.15-5.25 802.11a 44 5220 6Mbps -
Mode 3 U-NII-1 5.15-5.25 802.11a 48 5240 6Mbps -
Mode 4 U-NII-2A 5.25-5.35 802.11a 52 5260 6Mbps -
Mode 5 U-NII-2A 5.25-5.35 802.11a 60 5300 6Mbps -
Mode 6 U-NII-2A 5.25-5.35 802.11a 64 5320 6Mbps -
Mode 7 U-NII-2C 5.47-5.725 802.11a 100 5500 6Mbps -
Mode 8 U-NII-2C 5.47-5.725 802.11a 116 5580 6Mbps -
Mode 9 U-NII-2C 5.47-5.725 802.11a 140 5700 6Mbps -
Mode 10 U-NII-1 5.15-5.25 802.11n HT20 36 5180 MCSO0 -
Mode 11 U-NII-1 5.15-5.25 802.11n HT20 44 5220 MCSO0 -
Mode 12 U-NII-1 5.15-5.25 802.11n HT20 48 5240 MCSO0 -
Mode 13 U-NII-2A 5.25-5.35 802.11n HT20 52 5260 MCSO0 -
Mode 14 U-NII-2A 5.25-5.35 802.11n HT20 60 5300 MCSO0 -
Mode 15 U-NII-2A 5.25-5.35 802.11n HT20 64 5320 MCSO -
Mode 16 U-NII-2C 5.47-5.725 802.11n HT20 100 5500 MCSO0 -
Mode 17 U-NII-2C 5.47-5.725 802.11n HT20 116 5580 MCSO0 -
Mode 18 U-NII-2C 5.47-5.725 802.11n HT20 140 5700 MCSO0 -
Mode 19 U-NII-3 5.725-5.85 802.11a 149 5745 6Mbps -
Mode 20 U-NII-3 5.725-5.85 802.11a 157 5785 6Mbps -
Mode 21 U-NII-3 5.725-5.85 802.11a 165 5825 6Mbps -
Mode 22 U-NII-3 5.725-5.85 802.11n HT20 149 5745 MCSO0 -
Mode 23 U-NII-3 5.725-5.85 802.11n HT20 157 5785 MCSO0 -
Mode 24 U-NII-3 5.725-5.85 802.11n HT20 165 5825 MCSO0 -
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Summary of each worse mode

Mode Modulation Ch. ('I:vrlquz) (dléi\</ellrn) (dléiun\]/i;m) M(%ré;)in Pol. i?/zk Result Remark

802.11a 36 5149.90 49.75 54.00 -4.25 \% AVERAGE Pass Band Edge

! 802.11a 36 10360.00 46.27 68.20 -21.93 \% PEAK Pass Harmonic
802.11a 44 - - - - - - - Band Edge

? 802.11a 44 | 10440.00 46.37 68.20 -21.83 \Y PEAK Pass Harmonic
802.11a 48 - - - - - - - Band Edge

® 802.11a 48 10480.00 45.98 68.20 -22.22 \% PEAK Pass Harmonic
802.11a 52 - - - - - - - Band Edge

‘ 802.11a 52 10520.00 45.94 68.20 -22.26 \% PEAK Pass Harmonic
802.11a 60 - - - - - - - Band Edge

° 802.11a 60 @ 10600.00 45.43 68.20 -22.77 \Y PEAK Pass Harmonic
802.11a 64 5350.00 47.84 54.00 -6.16 \% AVERAGE Pass Band Edge

° 802.11a 64 10640.00 44.55 74.00 -29.45 \% PEAK Pass Harmonic
802.11a 100 = 5469.36 60.76 68.20 -7.44 \Y PEAK Pass | Band Edge

! 802.11a 100 | 11000.00 44.35 74.00 -29.65 H PEAK Pass Harmonic
802.11a 116 - - - - - - - Band Edge

° 802.11a 116 | 11160.00 44.93 74.00 -29.07 \Y PEAK Pass Harmonic
802.11a 140 5725.03 64.75 68.20 -3.45 \% PEAK Pass Band Edge

° 802.11a 140 | 11400.00 44.70 74.00 -29.30 H PEAK Pass Harmonic
802.11n HT20 36 5149.76 50.81 54.00 -3.19 \% AVERAGE Pass Band Edge

10 802.11n HT20 36 10360.00 44.08 68.20 -24.12 \% PEAK Pass Harmonic
802.11n HT20 44 - - - - - - - Band Edge

H 802.11n HT20 44 10440.00 44.96 68.20 -23.24 \% PEAK Pass Harmonic
802.11n HT20 48 - - - - - - - Band Edge

1 802.11n HT20 48 10480.00 4491 68.20 -23.29 \% PEAK Pass Harmonic
802.11n HT20 52 - - - - - - - Band Edge

1 802.11n HT20 52 10520.00 46.39 68.20 -21.81 \% PEAK Pass Harmonic
802.11n HT20 60 - - - - - - - Band Edge

1 802.11n HT20 60 10600.00 45.16 68.20 -23.04 \% PEAK Pass Harmonic
802.11n HT20 64 5350.20 48.50 54.00 -5.50 \% AVERAGE Pass Band Edge

o 802.11n HT20 64 10640.00 44.59 74.00 -29.41 H PEAK Pass Harmonic
802.11n HT20 | 100 5469.20 62.30 68.20 -5.90 \% PEAK Pass Band Edge

1o 802.11n HT20 | 100 | 11000.00 44.02 74.00 -29.98 H PEAK Pass Harmonic
802.11n HT20 | 116 - - - - - - - Band Edge

o 802.11n HT20 | 116 @ 11160.00 4421 74.00 -29.79 \% PEAK Pass Harmonic
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Summary of each worse mode

Mode Modulation Ch. (Tvrlquz) (dgi\ﬁm) (dléiun\]/i;m) M(zré;)in Pol. Z?/Zk Result Remark
802.11n HT20 @ 140 4558.00 50.42 54.00 -3.58 \% Average Pass Band Edge
18 802.11n HT20 = 140 | 11400.00 45.24 74.00 -28.76 H PEAK Pass Harmonic
- 802.11n HT20 36 3291 25.50 40.00 -14.50 \% PEAK Pass LF
802.11a 149 | 4600.00 50.26 54.00 -3.74 \% Average Pass Band Edge
o 802.11a 149  11490.00 44.70 74.00 -29.30 H PEAK Pass Harmonic
802.11a 157 - - - - - - - Band Edge
20 802.11a 157 | 11570.00 44.94 74.00 -29.06 \% PEAK Pass Harmonic
802.11a 165 4660.00 50.10 54.00 -3.90 \% Average Pass Band Edge
2t 802.11a 165 & 11650.00 44.74 74.00 -29.26 \% PEAK Pass Harmonic
802.11n HT20 @ 149 4600.00 50.56 54.00 -3.44 \% Average Pass Band Edge
2 802.11n HT20 | 149 @ 11490.00 44.83 74.00 -29.17 \% PEAK Pass Harmonic
802.11n HT20 | 157 - - - - - - - Band Edge
23 802.11n HT20 = 157 | 11570.00 46.32 74.00 -27.68 \% PEAK Pass Harmonic
802.11n HT20 @ 165 | 4660.00 50.84 54.00 -3.16 \% Average Pass Band Edge
24 802.11n HT20 | 165 @ 11650.00 44.70 74.00 -29.30 \% PEAK Pass Harmonic
- 802.11n HT20 @ 165 3291 25.50 40.00 -14.50 \% PEAK Pass LF
<Co-location>
Radiated Spurious Emission Test Modes
Mode Band (IBGa:S) Antenna Modulation Channel Frequency g::g RU | Remark
Mode 25 U-NIl-3 | 5.725-5.85 - 802.11n HT20 165 5825 MCSO0 - -
Part 22H GSM 850
Summary of each worse mode
Mode Modulation Ch. (Tvrlm) (dléi(/e/lm) (dléiun\]/i/tm) M(ng)in Pol. I:\?/Zk Result Remark
802.11n HT20 | 165 4660.00 50.68 54.00 -3.32 \% Average Pass Band Edge
2 802.11n HT20 | 165 | 17475.00 48.18 68.30 -20.12 \% PEAK Pass Harmonic
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
| ] | NI N2A -
5.0 At 50
1
L 4” W
Peak
325 35
163 163
sl 50, 5140, 5180, 5180, 5200 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5146.60 54,44 74.00 -19.56 46.15 34.14 10.60 36.48 0.00 308 296 PEAK 1 5180.00 102,36 -----v -=--=- 94,06 34.25 10.64 36,59 0.00 300 29 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
-NA0-H0-28-U-NT-2CHAVG) L UM N-AUN-2C VG
48 f 448 L’¥~
Av
) 325 35
163 163
sl 50, 5140, 5180, 5180, 5200 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 549.70 42.86 54.00 -11.14 34.59 3415 10.61 36.49 0.00 300 296 AVERAGE 1 5180.00 93.27 --seev oemees B4.97 34.25 10.64 36,59 0.00 300 295 AVERAGE
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Mode Band Edge - R

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT -
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1138 7
175 95
"3 i3
| 7 UNUNIZA -G
850 650
! W
“ AMWWMWMWMWMWWMWWMWMM
Peak
0 325
163
163
[ 100 2200. 0. 4500, 5600. 7000
500 5120, 540, 5180, 5180. 5200 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read Ant Catle Preanp  Aux Mos Thos freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz dBuV/m dBuv/m o8 cBwV B/ B A A8 o deg
Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg 1 414400 50.05 74.00 -23.95 43.90 344 046 3675 000 B 45 Pesk
1 5147.9 62.21 74.00 -11.79 53.95 34.14 10.61 36.49 0.0 278 A4S PEN 2 5180.00 109,11 ---eee eeeees 108.81 34.25 10.64 36,50 0.80 278 45 PEAK
mLeveI (dBuim) 1,,,Le\iel (dBuVIm)
1134 1138
2
175 95
"3 i3
850 650
U-HI---N-2A-U-NI-2CHAVG),
0 ! 488
Av
g s 5
163
163
[ 100 2200. 0. 4500, 5600. 7000
500 5120, 540, 5180, 5180. 5200 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read Ant Caile Preanp A Mos Thos freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz dBuV/m dBuv/m o8 cBwV B/ B A A8 o deg
Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg 1 414400 4375 5400 -10.25 37.60 3.4 9.46 3675 0.0 278 45 Average
1 5149.% 49.75 S4.00 -4.25 4145 3415 10.61 36.49 @.00 278 45 AVERAGE 2 5180.00 100.54 -eeeee eeeeen 92.24 4.3 10.64 36,57 0.00 278 45 AVERAGE
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Pol. Horizontal Vertical
mLml[ﬂBu‘lﬁn] o Level (dBuVim)
1138 1134
915 95
iy NI -U--2A U H-2C B U-HILA-U-H-2A U H0-2C
S _1 T Jm 1T
— L 4 o UHELURAALAG) _ L 1 0 UALLURA LA
Peak W ‘ PRIRRIEY. BEmn S| y et et ety
e e e [ —a——
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10360.00 44.46 08.20 -23.74 53.51 37.55 15.55 62.15 .00 === PEAK 1 10360.00 46.27 68.20 -21.93 5.3 37.55 15.55 6215 @.08 -~  --- PEAC
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Pol. Horizontal Vertical
mLmI[ﬂBu‘lﬁn] o Level (dBuVim)
1138 1134
915 95
iy NI -U--2A U H-2C B U-HILA-U-H-2A U H0-2C
S _1 T Jm 1T
— L 4 o UHELURAALAG) _ L 1 0 UALLURA LA
4 1
Peak . R —————— T ' e T——————
e WWMM
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10440.00 4478 08.20 -23.42 53.69 37.61 15.60 62.12 .00 === PEAK 1 10440.00 46.37 68.20 -21.83 5.28 37.61 15.68 62.12 @.08 ---  --- PEAK
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Pol. Horizontal Vertical
mLml[ﬂBu‘lﬁn] o Level (dBuVim)
1138 1134
915 95
iy NI -U--2A U H-2C B U-HILA-U-H-2A U H0-2C
S _1 T Jm 1T
1 B -NT-A-U-A-2A--H0-2CHAVG) 1 B NI-2A-U-NI-2C(AVG)|
Peak
Avg
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10480.00 45.03 68.20 -23.17 53.87 37.64 15.62 62.10 .00 PEAK 1 1p480.00 45.98 08.20 -22.22 S4.82 37.64 15.62 6218 @.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number . A8 of A57

TEL : +86-512-57900158
FCC ID : IHDT56AR3




samran s, FCC RF Test Report

Report No. : FR381720E

Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] o Level (dBuVim)
1138 1134
915 95
iy NI -U--2A U H-2C B U-HILA-U-H-2A U H0-2C
S _1 T Jorm 1T
1 B NN 2A - 2CHAVG) 1 B 1 UCNIEEUN2A- - 2CHAVG)
1
Peak . PN HA DWW -
M
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10520.00 44.91 68.20 -23.29 53.69 37.86 15.64 62.88 .00 === PEAK 1 10520.00 45.94 068.20 -22.26 5470 37.66 15.64 62.08 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3

Page Number : A9 of A57




samran s, FCC RF Test Report Report No. : FR381720E

Pol. Horizontal Vertical
e B e B
14 1138
95 a5
iy UL NN B DA NIZA NI
A I 1 1 ] M

650 5,

1 B -NT-A-U-A-2A--H0-2CHAVG) NI-2A-U-NI-2CIAVG)|
Peak -w/-jﬂw
Avg h7A
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10609.08 44.68 68.20 -23.52 53.33 37.72 15.68 62.65 @.00 -~ --- PEAK 1 10600.00 45.43 68.20 -2.77 S4.88 37.72 15.68 62.65 @.08 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number : Al10 of A57

TEL : +86-512-57900158
FCC ID : IHDT56AR3



saranas. FCC RF Test Report

Report No. : FR381720E

6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT =
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B U-HIA-U-H-28-AI-2C B
] | L UNEARI-AUN-2C
5.0 . 50
1
o A sl 4”
Peak
325 35
163 163
50 530, 5340, 5360, 5380, 5400 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5350.50 50.08 74.00 -13.90 41.77 34.50 10.75 36.4 0.0 308 121 PEXK 1 5320.00 103,66 -----v -=--=- 9,91 34.50 10.73 3648 0.00 300 121 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
o5 w5 !
813 813
B0 B0 $
U124 AVG) L L AU 2A-A-2CTAVG)
48 448
Av ]
g 4 SEISW
163 163
50 530, 5340, 5360, 5380, 5400 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5350.20 41.09 54.00 -12.91 32.28 34.50 10.75 36.44 0.00 308 121 AVERAGE 1 5320.00 95.03 ---eev -omeee 86,30 34.50 10.73 36.50 0.00 300 121 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A1l of A57

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR381720E
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT =
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
134 1134 !
95 95
B U-HIA-U-H-28-AI-2C B
‘ ] | T UNEA-RI-ZAUN-2C
5.0 ”WWW 50
108 WMMWMM‘WWMM L W
Peak
325 35
163 163
50 530, 5340, 5360, 5380, 5400 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 535070 62.16 74.00 -11.B4 53.34 34.50 10.75 3643 0.0 316 T2PEN 1 5320.00 11112 ---eev oomeee 102,38 34.50 10.73 36.49 0.0 316 72 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U124 AVG)
48 448
Av
) 325 35
163 163
50 530, 5340, 5360, 5380, 5400 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5350.00 47.84 54.00 -6.16 39.03 34.50 10.75 36.44 0.00 316 72 AVERAGE 1 5320.00 102,58 ----vv -=-oe- 93.83 34.50 10.73 3648 0.00 316 72 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 Al2 of A57

TEL : +86-512-57900158
FCC ID : IHDT56AR3




SPORTON LAB.

FCC RF Test Report

Report No. : FR381720E

Pol. Horizontal Vertical
1Mmmellilﬂu‘ﬂm] o Level (dBuVim)
1138 1134
915 95
iy NI -U--2A U H-2C B U-HILA-U-H-2A U H0-2C
S _1 T Jm 1T
N _ 1 UNLLH 280 20(AVG) 1 ) HLZAUNIZCIVE)
Peak o | rrrm—— T T
%WWWW
Avg 35
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10640.00 43.65 74.80 -30.35 52.22 37.75 1571 62.83 .00 === PEAK 1 10640.00 4455 74.80 -29.45 53012 37.75 1571 62.63 0.8 ---  --- PEK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT -
Pol. Horizontal Fundamental
: o LEVEl (dBuVim) i o LEVel (dBuVim)
1138 1134
1
15 175
813 13
] | 0 UNEAR-AUN-C
650 &1
e !
T e e T 489 (IS
Peak
15 s
163
163
8560 5302 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 20. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 541128 43.20 74.00 -15.60 39.04 3451 1078 36.13 0.0 308 362 PEAK Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
7 5469.36 53.62 08.20 -14.53 44.25 34.57 10.85 36.85 0.60 308 382 PEAK 1 5500.00 104,48 ----vv woeee- 95.02 3460 10.89 36.03 0.0 0@ M2 PR
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
813 813
5.0 50
-3 --24-U-H-2C V) L U N-AUN-2CTAG)
48 | 448
Av (ORISR
) 325 35
163 163
U U
5350 532 414, 54 518, 510 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5459.44 40.46 54.00 -13.54 3112 34.56 10.84 36.06 0.00 300 382 AVERAGE 1 5500.00 95.98 ----ev -eeee- B6.45 34.59 10.88 36.62 0.00 300 302 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Al4 of A57

TEL : +86-512-57900158
FCC ID : IHDT56AR3




saranas. FCC RF Test Report

Report No. : FR381720E
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT -
Pol. Vertical Fundamental
: o LEVEl (dBuVim) i o LEVel (dBuVim)
1138 134 1
15 175
LN "3
i~ ] ] L UAIE-U--2A- N2
a0
1
ot s b
Peak
128 0
163
163
8560 5302 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 20. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 545400 5459 74.00 -19.41 45,28 34.55 10.83 36.07 0.0 285  SIPEN Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 5469.36 68.76 68.20 -7.44 5139 34.57 10.85 36.85 0.B8 285 53 PEAK 1 5500.00 109,98 ----vn -oeee- 108,50 34.60 10.89 36.02 0.0 285 53PN
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
N LN
50 a0
U-HI-A-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A--AI-2CAVG)
44 1 48
AVg LW
125 125
163 163
U U
5350 1A 414, 5446, 5418, il 1000 20. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5459.76 45.05 54.00 -B.95 35.71 34.56 10.84 36.086 @.00 285 53 AVERAGE 1 5500.00 101,95 ----vv -enee- 92,50 34.59 10.88 36.62 0.00 285 53 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Al5 of A57

TEL : +86-512-57900158
FCC ID : IHDT56AR3
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Pol. Horizontal Vertical
e B e B
14 1138
95 a5
iy UL NN B DA NIZA NI
m__U—I_Fﬂ__ I I [ s I | I I

UM AL CG)

I-2A-U-H1-2CIAVG)|

s 1
Peak TP
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 11609.08 4435 74.80 -29.65 52.32 38.00 15.99 6L.67 @.08 -~ --- PEAK 1 11600.00 4432 74.80 -29.68 52.29 38.80 15.99 6L.87 @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 Al16 of A57

TEL : +86-512-57900158
FCC ID : IHDT56AR3



samran s, FCC RF Test Report Report No. : FR381720E

Pol. Horizontal Vertica
e B e B
138 1134
a5 a5
i UM UNILZA DN i N UNIZA DN
RN NS _ L1 1 o L SR I
L ) UNIL-UND-ZA D HLZCAVG) HLZAUNIZCIVE)

Peak
Avg
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10168.08 44.04 74.80 -29.96 5L.7 38.16 15.98 6l.ce @.08 -~  --- PEAK 1 10160.00 44.93 74.80 -29.07 52.59 38.16 15.95 cl.se @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : Al7 of A57

TEL : +86-512-57900158
FCC ID : IHDT56AR3



saranas. FCC RF Test Report

Report No. : FR381720E

9
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH140_5700MHz
ANT =
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVIm) 11"Le\iel (dBuVIm)
1134 1134
§15 i1 !
N LN
)“, U-HI-A-U-N-2-U-AT-2C ] ] | IE-U-2A- N2
650 Ww 1 50
44 48 W
Peak
125 125
163 163
v U
5100 il 5T, 5T, i3 5785 1000 200, . 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g WS g @ B0 & & B B a g
1 5728.68 59.93 68.20 -B.27 50.05 34.63 1132 36.27 .60 108 297 PEAK 1 5700.08 97.96 ------ --oe- 88.37 34.59 1128 36.28 0.00 108 297 PEAK
2B
1138
915 )
i3
50
L L U-M-A-U-H-2A-U-HI-2CTAVG)
488 i LmN
Avg s
163
100 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m o8 BV dB/m B A A8 o deg

1455800 4112 5400 -1.88 3300 M.07 9.97 3642 0.00 109 297 verage
1OST0.00 89.54 oee oo 79.99 .60 1129 3628 0.80 108 297 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A18 of A57

TEL : +86-512-57900158
FCC ID : IHDT56AR3




SPORTON LAB.

FCC RF Test Report

Report No. : FR381720E

Pol. Vertical Fundamental
1H|.Mmmlwml 1‘,meel{dl!ll\lﬂln]
1134 1134
1
915 \m 915
B \ B3
MN‘ | | U-HI-A-U-N-2-UAT-2C ] L] i T JNIA-U-I-2A-N-2C
654 HH I~ 650 -
Ul
44 HMWWWWWWW 48 o -
Wt ke
O
Peak .
1§ 18
163 163
5100 i 528, 5T A 5785 1000 0. 0. 400, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B dh B B B a dy MdBdndwn B BN dh & B & a g
1 5725.63 6475 68.20 -3.45 55.87 34.63 1132 36.27 .80 195 SO PEN 1 5700.00 10292 ------ ---ee- 9331 .60 1129 36.28 .00 195 59 PEAK
PRECTNL)
138
LI 2
Lk
ﬁl:
- UNH-UALZAUNLCAVG)
A0 0l T
[ e s
Avg !
s
1 ki
1000 2200, 3400, 4600, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Renark
Mzl G & BN b o B &« g
1 455,00 48.39 3400 -5.61 40.27 4.7 9.97 36.62 @.6@ 126 119 Average
2 S700.00 94.13 ------ oeeeee- 84.49 34.61 1130 36.27 0.8 195 59 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 Al19 of A57

TEL : +86-512-57900158
FCC ID : IHDT56AR3
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Pol. Horizontal Vertical
e B e B
14 1138
95 a5
iy UL NN B DA NIZA NI
m__U—I_Fﬂ__ I I [ s I | 11

L)

Ll L ) L L )
Peak 8 —— WMWWWWFLW
Avg pL

163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy

1 11400.08 4470 74.80 -29.30 51.89 38.40 16.10 6L.69 @.00 -~ --- PEAK 1 10400.00 4433 74.80 -29.67 5L.52 38.40 16.19 6L.69 @.08 --- --- PEAK

Sporton International Inc. (Kunshan) Page Number : A20 of A57

TEL : +86-512-57900158
FCC ID : IHDT56AR3



saranas. FCC RF Test Report

Report No. : FR381720E

Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
g5 95
8.3 813
U-Hl1-H0-24--A-2C) ] | NI N2A -
5.0 5.0
488 48 W
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5149.76 55.05 74.00 -18.95 45.99 34.70 10.62 36.17 0.00 308 363 PEAK 1 5180.00 98.74 ----ev -oeeee 89.72 34.57 10.63 3618 0.00 300 383 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95 1
8.3 813
5.0 5.0
UMM 2A-U-H-2CAVG) L L U-HIA-U-H-2A-A-2CAVG)
48 1 448
AY g
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

6 dbu/ dbm B B B o deg
1 5149.60 42,70 54.00 -11.30 33.55 3470 10.62 3617 .80 300 303 AVERAGE

6 b B B B B oo deg

1 5180.00 89.98 -----v -=--m- 80.88 34.57 10.63 36,18 0.00 300 383 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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o ss. FCC RF Test Report Report No. : FR381720E
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT =
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
g5 95
8.3 813
U-Hl1-H0-24--A-2C) ] | T NI 2A N2
5.0 5.0
48 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 549.44 62.28 74.00 -1L.72 53.03 3470 10.62 36.17 0.0 252 45 PEN 1 5180.00 188,52 -----v -=--=- 99.47 34.60 10.63 3618 0.00 22 45 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
g5 95
8.3 813
5.0 5.0
AN 2A U ALCIAVG), U-HIA-U-H-2A-A0-2CHVG)
48 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5149.76 50.81 54.60 -3.19 41.66 34.70 10.62 36.17 @.80 252 45 AVERAGE 1 5180.00 99.49 ----ev -oeeee 99.48 34.55 10.64 36,18 0.00 252 45 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A22 of A57

TEL : +86-512-57900158
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Report No. : FR381720E

Mode 10
Mode Harmonic
Mode U-NII-1_5.15-5.25 802.11n HT20_CH36_5180MHz
ANT -
Pol. Horizontal Vertical
11"Le\fel (dBuVim) 11ﬂLe\ie\ (dBuVim)
1138 1138
475 415
3 UMM 2N Bl ULNI-U N 2A UM
A L A [ 1 1
5.0 650
1 B -0 28 2C AV L B -N-A-U-H0-28 A -2CHAVG)
Peak #8 48 1
Avg 35 35
163 163
7000 5200, 11400. 13600, 15400, 16000 7000 g200. 1400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Tos Linit Read  Ant (able Preamp  Awe APos TPos
Freq Level Line Margin Level Factor Lloss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndw B oW Bh B B & o dy Modwndin B W BA B & & o dg
1 16360.00 43.82 68.20 -24.38 52.87 3.5 15.5% 6215 @.00 -~ - PENK 1 10360.00 44.68 68.20 -24.12 53.13 37.55 15.55 62.15 .00 - PEAK
mLeve\ (dBuVim) 129Leve\(dﬂuwm}
1050 1054
10 il
U i L[] Ul 1 T
Peak
g T - e i T B T
Avg Il WWWWMWWWWW 5l WWWMMM)MWW
10 Bl
140 150
1800 U0, 4000 16000 22400 26600 1200 35600 40000

6800, o
Frequency MHz)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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samran s, FCC RF Test Report

Report No. : FR381720E

Pol. Horizontal Vertical
1mh&\mllilﬂu‘ﬂm] o Level (dBuVim)
1138 1134
915 95
iy NI -U--2A U H-2C B U-HILA-U-H-2A U H0-2C
S _1 T Jorm 1 I
1 B NN 2A - 2CHAVG) 1 B 1 UCNIEEUN2A- - 2CHAVG)
Peak e " y *‘
i AT oM
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10440.00 44.85 08.20 -23.35 53.76 37.61 15.60 62.12 .00 === PEAK 1 10440.00 4.9 068.20 -23.24 53.87 37.61 15.68 62.12 @.08 --- --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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UM AL CG)

Peak s N I;Wmm

Avg 35
163
7000 §200. 11400, 13600, 15800, 16000
Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy
1 10480.00 44.81 68.20 -23.39 53.65 37.64 15.62 62.10 .00 === PEAK

Pol. Horizontal Vertical
e B e B
14 1138
95 a5
iy UL NN B DA NIZA NI
m__U—I_Fﬂ__ I I [ s I | R I [

I-2A-U-H1-2CIAVG)|

1 ki
7000 920, 11400, 13600, 15800,
Frequency (MHz)
Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn & BN dBh B B 6 o dy
1 1p480.00 44.91 68.20 -23.29 53.75 37.64 15.62 6218 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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UNIH

Peak

. umu.zuq.\vg
WWM by

Avg s

7000 9200, 11400, 13600.
Frequency (MHz)

Linit Real  Ant Cafle Preamp  Aux
Freq Level Line Margin Level Factor Loss Factor Factor

df dw dbm 8 A8 B
1 10520.00 44.67 68.20 -23.53 53.45 37.66 15.64 62.88 .00

15800, 18000

APos  TPos
Remark

Pol. Horizontal Vertical
e B e B
14 1138
95 a5
iy UL NN B DA NIZA NI
m__U—I_Fﬂ__ I I [ s I | R I [

UM ALALCNG)

s g P

3!
1 ki
7000 920, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn & BN dBh B B 6 o dy
1 10520.00 46.39 68.20 -21.81 S5.17 37.66 15.64 62.68 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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HIIA-U-jI-IC[AVQ

Peak
Avg
163
7000 §200. 11400, 13600, 15800,
Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy
1 10600.08 43.84 68.20 -24.36 52.49 37.72 15.68 62.65 @.00 -~ --- PEAK

Pol. Horizontal Vertical
e B e B
14 1138
95 a5
iy UL NN B DA NIZA NI
GWTUT_HL__ I I [ GFTUT_HL__ R I [

1 D md imu.juq.\vg

3!
1 ki
7000 920, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn & BN dBh B B 6 o dy
1 10609.00 45.16 68.20 -23.84 S3.81 37.72 15.68 62.65 @.08 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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15

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz

ANT =
Pol. Horizontal Fundamental
11"Le\ielidlillwm)
11"Leve\ (dBuVim)
1138
1138 !
95
i75
i3
s AN T T T NN
850
650
03 488 W
Peak
38 35
16.3 163
5300 5320, 5340, 5360, §380. 5400 0
Frequency (MHz) 1000 20. . 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux MPos TPos
T T Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5356.78 54.77 74.00 -19.13 45.95 34.50 10.75 3%.43 0.8 15 4 PENK _— - __—_—
Wiz duv/m dBuv/m @B oBV dBfm B B B em deg
1 5320.00 102,52 ------ ------ 93,78 34.50 10.73 36.49 0.00 195 44 PEA
mLeveI (dBuVim)
pypLevel(cBuvim) 1138
1134 95 y
97.5 83
M3
50
5.0 L [ ULNIA-U-N-2A--AI-2C{AVE)
NI NALNCIAVG) 8
Avg
2 325
163 163
5300 5320, 5340, 5360, 5360, 5400 H
Frequency (NHz) 1000 200, . 4500, 5600. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cafle Preamp  Aux  APos TPos
e E————————— Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBwV dB/m  dB dB A8 om  deg
1 5350.10 42.20 54.80 -11.80 33.39 34.50 10.75 36.44 8.00 165 44 AVERAGE T m T m mn rm m T a e T T ——
Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
1 5320.08 9320 --eeev oomeee B4.48 34.50 10.73 3650 0.00 105 44 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A28 of A57
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15

Mode Band Edge - R

U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz

ANT -
Pol. Vertical Fundamental
11"Le\iel (dBuVim)
1138 1
11“Leve\ (dBuVim)
a5
138
8.3
915 B
] ] U UIEA-U-H-2A- N2
u3 UNLLUNLAUNLZC Bal
65.0) 1 08
Peak s
35
325
163 163
U
B0 . R T i 00 100 . . 400, 5100 70
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Mos  Thos
T W G din B &N G & B @B o dg freq Level Line Margin Level Factor Loss Factor Factor Remark
1535078 68.89 74.00 -13.11 567 3450 10.75 36.43 0.6 180 342 PEAK
Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
1 5320.00 118,75 —-em -ees 102,01 34.50 1873 36.49 0.80 log 342 PEK
1,,,Le\iel (dBuVIm)
1138
11ﬂLe\'e\ (dBuVim) 2
a5
1138
03
975
813 650
85
UNIA-UNIL2A U NILZCIAVG)] 488
483
Avg 25
125
163 163
5300 5320, 340. 5360. 5380, 5400 [
Frequency (MHz) 1000 20, 0. 4500, 5600, 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Resd Mt Cable Peap A Mos Thos
Wiz doV/n dBV/n 8 W i/ dB B B deg freg Level Line Margin Level Factor  Loss Factor Factor Remark

1 5350.20 48.50 54.88 -5.50 39.69 34.50 10.75 36.44 0.80 160 342 AVERAGE

Mz dBuV/m dBuv/m o8 BV dB/m B A A8 o deg
1 4058.00 4146 5460 -12.54 35.05 3.4 9.59 36.82 0.0 100 342 Average
1 5320.00 10218 --eees eeeee 93.43 34.50 10.73 36.48 0.00 100 342 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3

Page Number 1 A29 of A57




SPORTON LAB.

FCC RF Test Report

Report No. : FR381720E

Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] o Level (dBuVim)
1138 1134
915 95
iy NI -U--2A U H-2C B U-HILA-U-H-2A U H0-2C
S ] T ] Jm 1T
— L 4 o UHELURAALAG) _ L 1 0 UALLURA LA
Peak . 1 ———— | WWW
WWMWW ezt
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10640.00 44.59 74.80 -29.41 5316 37.75 1571 62.83 .00 === PEAK 1 10640.00 44.26 74.80 -29.74 52.83 37.75 1571 6263 @.08 -~ --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT -
Pol. Horizontal Fundamental
: o LEVEl (dBuVim) i o LEVel (dBuVim)
1138 1134
1
15 175
LN "3
] ] L UIE-U--2A- N2
650 850
o s gt
Peak
128 0
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 20. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 5459.76 48.63 74.00 -15.37 39.29 34.56 10.84 36.06 0.00 108 113 PEN Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
1 5468.83 54.37 68.20 -13.83 45.00 34.57 10.85 36.05 0.60 18 113 PEAK 1 5500.00 103,66 ----nv -=---- 9419 3460 10.89 3602 0.0 loe 113 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
N LN
50 a0
U-HI-A-U-N-2A-U-AI-2CAVG) L L U-NIA-U-A-2A--AI-2CAVG)|
44 1 48
Avg L-*"N...«-r—'-‘w-v-‘"
125 125
163 163
U U
5350 1A 414, 5446, 5418, il 1000 20. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5459.92 40.11 54.00 -13.89 30.77 34.56 10.84 36.06 0.00 108 113 AVERAGE 1 5500.00 94,49 --veev oomeee 85.03 34.60 10.89 36.63 0.00 100 113 AVERAGE
Sporton International Inc. (Kunshan) Page Number . A31 of A57
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16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT -
Pol. Vertical Fundamental
: o LEVEl (dBuVim) i o LEVel (dBuVim)
1138 134 1
15 175
LN "3
] ] U2 N2
650 850
e s W
Peak
128 0
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 20. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBwV dB/m B A8 dB o deg -
1 5459.28 58.28 74.00 -15.70 48.94 34.56 10.84 36.06 0.00 108 342 PENK Wiz douv/m dBuv/m @6 oBV B B A8 B om deg
7 5469.20 6230 68.20 -5.99 52.93 34.57 10.85 36.85 0.60 10 342 PEAK 1 5500.00 109,67 ----vn -oeme- 108,21 34.60 10.89 36.03 0.80 log 342 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
N LN
50 a0
U-HI-A-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A--AI-2CIAVG)
44 1 48
- N
125 125
163 163
U U
5350 1A 414, 5446, 5418, il 1000 20. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBindn B BN & & B B a g
1 5459.92 45.74 54.00 -B.26 36.40 34.56 10.84 36.06 0.00 109 342 AVERAGE 1 5500.00 108,77 ----vv -=nee- 9132 34.59 10.88 36.62 0.00 100 342 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A32 of A57
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Pol. Horizontal Vertical
mLmI[ﬂBu‘lﬁn] o Level (dBuVim)
1138 1134
915 95
iy NI -U--2A U H-2C B U-HILA-U-H-2A U H0-2C
S _1 T Jm 1
R _ NN 2A - 2CHAVG) 1 B 1 UCNIEEUN2A- - 2CHAVG)
Peak . WMWMWWLW " PRy
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 11609.08 44.02 74.80 -29.95 5199 38.00 15.99 6L.&7 @.08 -~ --- PEAK 1 11600.00 43.80 74.80 -30.20 5L.77 38.80 15.99 6L.&7 @.08 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number . A33 of A57
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Pol. Horizontal Vertical
mLml[ﬂBu‘lﬁn] o Level (dBuVim)
1138 1134
915 95
iy NI -U--2A U H-2C B U-HILA-U-H-2A U H0-2C
S _1 T Jm LT
1 B NN 2A - 2CHAVG) 1 - HllA-U-jl-lC[»\Vﬂ
m i il 4
Peak AR W AN g N A
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10168.08 43.91 74.80 -30.89 5L.57 38.16 15.98 cl.ce @.08 ---  --- PEAK 1 10160.00 4421 74.80 -29.79 SL.87 38.16 15.95 cl.e @.08 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : A34 of A57
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18
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT20_CH140_5700MHz
ANT =
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i i1
N LN
U-HI-A-U-N-2-U-AT-2C ] ] | IE-U-H-2A- N2
650 50
44 48 Yoot
Peak
125 125
163 163
v U
5100 il 5T, 5T, i3 5785 1000 200, . 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 572529 62.63 68.20 -5.57 52.85 34.63 1132 36.27 .60 199 299 PEAK 1 5700.00 10136 ------ ------ 91,75 .60 1129 36.28 0.00 199 299 PEAK
2B
1138
915 7
i3
50
L L L U-M-A-U-H-2A-U-HI-2CTAVG)
Avg s
163
100 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m o8 BV dB/m B A A8 o deg
1 455,00 4176 5400 -12.24 3.4 07 9.97 36.02 0.0 199 299 Average
1 5700.00 92.44 ---ee oeee- 82.83 34.60 11.29 36.28 0.80 199 299 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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18
Mode Band Edge - R
U-NII-2C_5.47-5.725_802.11n HT20_CH140_5700MHz
ANT =
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1138
2
175 915
"3 i3
(HALA L2 CUTTI T U7 A
850 50
1 w
. AEIBM W
Peak
s 325
163
163
[ 100 2200. 0. 4500, 5600. 7000
5100 il 5T, 5T, i3 5785 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp Aux APos  TPos
Linit Read Ant Caile Preanp  Aux Mos Thos freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor -
I ———————— Wiz dBuV/n dBuv/m  dB oBV dB/m B 0B B om  deg
Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg 1 45500 53.64 74.00 -20.36 45.50 .17 9.97 3602 0.00 269 59 Pesk
1 5729.97 63.39 68.20 -4.81 5371 34.63 1132 36.27 0.0 269 59 PEM 2 5700.00 102.79 ------ ---ee- 93.18 34.60 1129 36.28 0.80 269 59 PEAK
2B
1138
915 2
i3
50
L L L U-H-1-U-H-24-U-HI-2CIAVG)
Avg s
163
100 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m o8 BV dB/m B A A8 o deg
1 455,00 50.42 5400 -3.58 4230 07 9.97 36.02 0.0 269 59 Average
15700.00 9427 eeeee eeee- B4.68 34.59 1128 36.28 0.80 269 59 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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Pol. Horizontal Vertical
e B e B
14 1138
95 a5
iy UL NN B DA NIZA NI
m__U—I_Fﬂ__ I I [ s I | I I

UM AN
s

Peak AW

Avg 25

UM ALALCNG)

163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy

1 10400.08 45.24 74.80 -28.76 52.43 38.40 16.10 6L.69 0.00 --- --- PEAK 1 10400.00 4477 74.80 -29.23 5L.9% 38.40 16.19 6L.69 @.08 --- --- PEAK

Sporton International Inc. (Kunshan) Page Number . A37 of A57
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Pol. Horizontal Vertical
Level (dBuVim) L
. 7
0. U3 60, U3
J J
0. A0,
) W"h'"* 6 W
3 4 5 P 5 T

2 U L o " 2 ol P
Y N
1 1

Peak
A 1
30100, 200. 300 400, 500. 600. 700 800. 900. 1000 30100 200 300 400, 500. 600. T00. 800, 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna (Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

Mz dBuv/m  dB dBuv/m dBuw dB/m  dB  dB  em  deg MHz dBuv/m  dB dBuv/m dBuv dB/m d8  dB  m  deg
1 30.08 21.29 -13.71 40.80 29.83 24.57 @.71 33.02 HORIZONT 1 32.91 25.50 -14.50 40.80 34.62 23.06 0.76 32.94 VERTICAL
2 92.08 20.40 -23.10 43.58 36.28 15.54 1.44 32.86 HORIZONT 2 59.10 20.91 -19.09 49.90 39.91 12.76 1.14 32.98 VERTICAL
3 145 13.50 -22.41 46.00 36.10 17.98 2.37 3278 HORTZONT 3 86.26 19.30 -20.20 40.00 36.85 14.39 1.39 32.83 VERTICAL
4 3876 24.64 -21.36 46.00 34.80 19.95 2.76 32.83 HORIZONT 4 35204 20.70 -25.30 46.0 30.29 20.48 2.86 32.93 VERTICAL
5 599.66 25.21 -20.79 46.00 29.62 24.97 3.71 33.89 HORTZONT 5 55477 24.49 -21.68 46.08 28.82 25.89 3.60 33.11 VERTICAL
6 838.98 28.01 -17.09 46.00 30.43 26.51 4.42 32.46 HORTZONT 6 830.25 8.5 -17.75 46.08 29.91 26.46 4.40 312.52 VERTICAL

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : IHDT56AR3
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19
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT =
Pol. Horizontal Fundamental
11nLe\feI (dBuVIm) 1 o el (dBuVim)
U3
1138 / 133
I !
93 w5
8.3 3
50 ! (LI 1 1 N LY
1 50
[rR— : O A IO S - ]
| 488 PN
25 VWWWWM
Peak 325
16.3
163
5600 5620, SGSE.F " 5647, 5716, 5745
U
et W) 1o . e 48, B o
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark .
Linit Read  Ant Cable Preamp Aux APos  TPos
Wz djn B & B dn B B & o deg freg Level Line Margin Level Factor Loss Factor Factor Remark
1 5613.20 49.20 66.30 -19.19 39.77 34.51 11.26 36.28 .00 200 116 PEAK - . . . .
1SS0 4B.00 6R.32 2030 3RS0 M55 ILM 6.9 0.00 200 116 PEM Mz dBu/m dBuv/m B BV dBfm B B B o deg
3 5717.16 57.01 110.11 -53.19 47.35 34.62 1131 36.27 0.00 200 116 PEAK 1 4600.00 5.2 74.00 -23.76 4195 .30 1000 36.04 0.0 290 116 Peak
4 5720.50 62.58 112.63 -49.45 52,92 34.62 1131 36.27 6.00 200 116 PEX 1 5745.00 10221 oo 92.49 34.65 11.34 36.27 0.80 208 116 PEAK
el i)
1138
915 2
i3
50
I O _ UhmG
3 I A
Avg 5
163
U
1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo e B BN Bl B B & o dg
1 4600.00 43.04 54.00 -10.95 34.76 34.30 10.02 36.84 0.00 200 116 Average
154500 9417 o . B84.45 34.65 11.34 36.27 .80 208 116 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A39 of A57
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19
Mode Band Edge - R
U-NII-3_5.725-5.85_802.11a_CH149_5745MHz
ANT =
Pol. Vertical Fundamental
11nLe\feI (dBuVIm) 1 o el (dBuVim)
U3
1138 / 133
_,_,_,--”"H Q \
975 a5
8.3 3
1 o g gy gy T T et 3
50
i R I O S G )
e e T T e T W’“""MM
15 MW” an s
Peak 325
16.3
163
5600 5620, SGSE.F " 5647, 5716, 5745
U
et W) 1o . e 48, B o
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark .
Linit Read  Ant Cable Preamp Aux APos  TPos
Wz djn B & B dn B B & o deg freg Level Line Margin Level Factor Loss Factor Factor Remark
1 563176 49.29 66.30 -19.01 39.83 34.53 1122 36.29 0.0 250 209 PEAK - . . . .
1OSESRIT 4079 GR43 N6 3B.29 M55 ILM B9 .00 25 19 PEM Mz dBu/m dBuv/m B BV dBfm B B B o deg
3 5717.60 60.06 110.23 -50.17 50.40 34.62 1131 36.27 0.0 252 209 PEAK 1 460000 5332 74.00 -20.63 45.04 .30 1000 36.04 0.00 250 209 Peak
4 5723.69 66.47 119.30 -52.83 56.81 34.62 1131 36.27 6.00 252 209 PEX 1 5745.00 104.18 -e-eev eeeees 94,49 34.64 1133 36.27 .80 252 289 PEAK
11"Le\iel (dBuVim)
LB
5 2
i3
850
L L L U-NkS{AVG)
4BIB L—/‘—"
Avg 5
163
100 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G B B B @ B 8 o g
1 4600.00 50.26 54.80 -3.74 41.98 34.30 10.60 36.84 0.80 252 209 Average
1 545,00 99,93 --eeee eeeeee 86.25 34.64 1133 36,27 Q.80 252 209 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A40 of A57
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Pol. Horizontal Vertical
mmel[dﬂu‘ﬂm] o Level (dBuVim)
1138 1134
915 95
K i Gk 7]
g g _1 1L JTim _1 LT
1 B L AV 1 B AV
Peak . R e~ b 1 -
M SRS - mewm
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 104%.00 4470 74.80 -29.30 SL7L 38.49 16.15 6L.65 @.08 -~  --- PEAK 1 104%.00 4430 74.80 -29.78 SL.31 38.49 16.15 6L.65 @.08 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number : A4l of A57
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Pol. Horizontal Vertical
1‘,meellilﬂu‘ﬂm] o Level (dBuVim)
1138 1134
915 95
K i Gk 7]
g g _1 1L JTim _1 LT
1 B L AV 1 B AV
Peak e f y ! ———,
T LA —————— AR
A 35 3!
Vg 8
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10570.08 4471 74.80 -29.29 5L.49 38.57 16.18 6L.53 @.08 -~ --- PEAK 1 10570.00 4.9 74.80 -29.86 SL72 38.57 16.18 6L.53 @.08 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number : A42 of A57
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21
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT =
Pol. Horizontal Fundamental
11nLe\feI (dBuVIm) i o L&Yel (dBuVim)
1138 1138
i
975 5
8.3
I3 B
i g 1y T i L3
1 ' il
44 AN i e et UNI-5(AVG)
A ey W I [ -
48
325
Peak
- 325
163
5625 5650. 5475, 5900. 5925, 5950
Frequency (MHz)
V
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MH)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
T R S Lipit ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SESAED 5043 1005 -60.T5 4007 .07 1183 %4 6.0 18 119 PEM freg Level Line Margin Level Factor Loss Factor Factor Remark
2 5875.00 49.27 185.30 -56.83 38.98 35.88 114 36.23 .00 180 119 PEAK -
3 OSOE3 4908 7065 -20.87 3BIL B2 14T BN 688 180 119 PEM Wiz douv/n dBuv/m  dB oBV dBfm B B B em deg
4 5945.13 50.75 66.30 -17.55 40.23 35.25 1148 36.21 .08 160 119 PEAK 1 5825.00 102,38 ------ - 9240 M4.82 1141 3625 0.0 log 119 PEK
11"Le\iel (dBuVim)
LB
95 2
i3
850
I O SR )
Avg o
163
100 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWAEWE B B B B B B a dy
1 4660.00 42.59 54.00 -11.41 34.00 34.54 10.10 36.85 0.80 100 119 Average
1 8500 93.63 - -oee- B3.62 34.85 1141 36,25 0.0 108 119 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A43 of A57
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21
Mode Band Edge - R
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT =
Pol. Vertical Fundamental
11nLe\feI (dBuVim) 1 o LEVEl (BuVim)
1138 138
)
975 075
v UNI3 i
650 = (LI 1 R ULy
1 ) 850
488 NWWWM) I Ju.gm 1114%\ ik - L. L J UNH}[AV@
il At 1
325
Peak s W
163
163
5625 5650. 5875.F " 5900. 5925, 5950
et W) 10 . 3 4l S o
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark .
Linit Read  Ant Cable Preamp Aux APos  TPos
Wz djn B & B dn B B & o deg Freg Level Line Margin Level Factor  Loss Factor Factor Remark
1 5854.00 55.04 113.15 -58.14 44.88 34.97 11.43 36.24 .00 240 151 PEAK - - . . o o . . . _
1 STRGD 524718572 53.25 4119 .07 1LM .3 0.00  Mp 151 PEAK Mz dBuV/m dBuv/m B cBuV dBfm B B B deg
3 5923.50 49.44 69.41 -19.97 38.97 B.12 1147 6.2 0.0 40 251 PEMK 1 4660.00 52.81 74.080 -21.19 4.1 34.54 10.10 36.05 0.80 240 251 Peak
4 5935.50 49.57 68.30 -18.73 39.07 35.4 1148 36.22 6.00 40 251 PEX 1 5805.00 ----ee --ee- 17,60 9471 382 1141 3625 .60 40 251 PEAK
11"Le\iel (dBuVim)
LB
s L
i3
850
L g
LI L_{
Avg 5
163
1000 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G B B B @ B 8 o g
1 4660.00 56.16 54.00 -3.99 4151 34.54 10.10 36.85 0.00 240 251 Average
5.0 e eees -05.46 86.80 34.82 1141 36,25 .60 240 251 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Ad4 of A57
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Pol. Horizontal Vertical
mLeveI[dBu‘ﬂm] o Level (dBuVim)
1138 1134
915 95
K i Gk 7]
g g _1 1L JTim SR I e B,
1 B L AV 1 B AV
Peak e (RSP T YR y y
- M WWW"“W“
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 11650.08 44.26 74.80 -29.74 50.78 38.65 16.23 6L.48 0.08 -~ --- PEAK 1 11650.00 44.74 74.80 -29.26 5L.26 38.65 16.23 6l.48 0.00 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : A45 of A57
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22

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11n HT20_CH149_5745MHz

ANT =
Pol. Horizontal Fundamental
11nLe\feI (dBuim) : o LEVel (dBuVim)
N3
1138 / 138
975
i1
8.3
LN
B o gy 1 g T T B L3
1 50
BB 4 bty LA
bt Pl ——- -] —_———
48
325
Peak
3 125
163
5600 5620. 5656, 5687, il 5745
Frequency (MHz)
U
1000 200, . 4500, 5600. 1000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
—MHZMMTBWMTBTBTBWE— Llrrllt ‘ Read  Ant Cafle Preamp  Aux  APos  TPos
1 SHS.GR 4043 GR30 108 0.0 S5 1L .09 0.00 19 118 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565164 47.75 69.87 -21.32 38.25 34.55 114 36.29 .00 198 118 PEAK - . . . .
3 579.34 59.9 1071 -50.75 50.30 .62 1131 %7 .80 19 118 PEM Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
4 5720.64 61.85 112.36 -51.31 5139 34.62 1131 36.27 6.00 198 118 PEX 1574500 102,18 ----er e 9246 M.65 113 3627 0.0 198 108 PEK
11"Le\iel (dBuVim)
LB
95 2
i3
850
I O SR )
Avg 5
163
V
] 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G B B B @ B 8 o g
1 4600.00 42.72 54.00 -11.28 34.44 34.30 10.60 36.84 0.00 198 118 Average
194500 919 -eeee eeeees 84,49 34.64 1133 36,27 .80 198 118 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A46 of A57
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22

Mode Band Edge - R

U-NII-3_5.725-5.85_802.11n HT20_CH149_5745MHz

ANT -
Pol. Vertical Fundamental
11nLe\feI (dBuVim) 1 o LEVEl (BuVim)
U3 I
1138 / 134
— 21
915 s
83 3
81 34 CUTI T L UL
850

B g I A R mew

A fh g AR AN R T e o 483 |
s W
Peak 35

163
163
5600 5620. SGSE.F " 5687, il 5745
Tequency (MHj [
wercy ik 1o . un, 450, 500 o
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark .
Linit Read  Ant Cable Preamp Aux APos  TPos
Wz djn B & B dn B B & o deg Freg Level Line Margin Level Factor  Loss Factor Factor Remark
1 5624.80 45.77 66.30 -19.53 39.33 34.52 1121 36.29 0.0 246 217 PEAK - - . . o o . . . _
1565119 47.97 69.13 2020 3847 M5 1LM B3 0.00 M6 17 PEAK Mz dBuV/m dBuv/m B cBuV dBfm B B B deg
3 5718.61 62.49 110.51 -48.82 52.83 34.62 1131 36.27 0.0 246 217 PEAK 1 4600.00 54.43 74.00 -19.57 46.15 34.30 10.02 36.84 0.80 246 217 Peak
4 572166 64.49 114.67 -50.18 54.83 34.62 1131 36.27 6.00 246 217 PEX 1 5745.00 103,92 <o ---e-- 9419 34.65 1134 30,26 .80 246 207 PEAK
11"Le\iel (dBuVim)
LB
5 2
i3
850
I O A R T =)
Avg o
163
U
] 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBw dBfm M8 dB B o deg
1 4600.00 56.56 54.00 -3.4 42.28 34.30 10.60 36.84 0.00 246 217 Average
PR YLV 86.19 34.65 1134 3626 0.60 26 217 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A47 of A57
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Pol. Horizontal Vertical
mL&veI[ﬂBu‘lﬁn] o Level (dBuVim)
1138 1134
915 95
K i Gk 7]
g g _1 1L JTim _1 LT
1 B L AV 1 B AV
48 1 § 1
Peak \ skl it A AR AL S04
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 104%.00 44.81 74.80 -29.19 5L.82 38.49 16.15 6L.65 @.08 -~  --- PEAK 1 104%0.00 44.83 74.80 -29.17 SL.84 38.49 16.15 6L.65 @.08 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number . A48 of A57
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Pol. Horizontal Vertical
mLeveI[dBu‘ﬂm] o Level (dBuVim)
1138 1134
915 95
K i Gk 7]
g g _1 1L JTim SR I e B,
1 B L AV 1 B AV
1 1
Peak MWWWWW n Wwwwumﬁ
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 16000 7000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindin B B GBh B B 6 m dy Mdindn & BN dBh B B 6 o dy
1 10570.08 44.64 74.80 -29.36 5L.42 38.57 16.18 6L.53 @.08 -~ --- PEAK 1 10570.06 46.32 74.80 -27.68 53.18 38.57 16.18 6L.53 @.08 --- --- PEAC
Sporton International Inc. (Kunshan) Page Number : A49 of A57
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24
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz
ANT =
Pol. Horizontal Fundamental
11nLe\feI (dBuim) : o LEVel (dBuVim)
1138 1138
i
975 0
8.3
L3 B
0 gy 1 g T T B L3
! ) ' 50
as A g AT I LG
48
325
Peak
3 125
163
5625 5650. 5475, 5900. 5925, 5950
Frequency (MHz)
U
1000 200, . 4500, 5600. 1000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHZMMTBWMTBTBTBWTEE— Li{nit ‘ Read  Ant Cafle Preamp  Aux  APos  TPos
1 SISLER 5408 1046 5005 4000 W07 1143 W04 0.0 080 12l PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 587438 49.16 185.47 -56.31 38.88 35.87 1.4 36.23 .00 200 121 PEAK - . . . . .
3 OSOM4.05 4347 63.85-20.33 3800 /.20 1147 %1 080 20 L PEM Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
4 5040.63 49.20 68.30 -19.18 38.78 35.4 1148 36.22 6.00 200 121 PEX 1 5825.00 102,49 ceeeee oeenn 9248 M85 1141 3625 0.0 200 121 PEK
11"Le\iel (dBuVim)
LB
95 2
i3
850
I O SR )
iy e
Avg 5
163
100 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo G B B B @ B 8 o g
1 4660.00 44.43 54.80 -9.57 35.84 34.54 10.10 36.85 0.00 200 121 Average
1 5805.00 912 eeieen et 8411 34.85 1141 36,25 .80 208 121 AVERAGE
Sporton International Inc. (Kunshan) Page Number . A50 of A57
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24
Mode Band Edge - R
U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz
ANT =
Pol. Vertical Fundamental
11nLe\feI (dBuVim) 1 o LEVEl (BuVim)
1138 138
2
975 075
v UNI3 i
650 = (LI 1 R ULy
Ty 650
488 Tt g 'l‘i RO P 344“ Al ——- _— — _ JMAV@
| e o M AT AN T 98 )
325 WWWW e
Peak 325
163
163
5625 5650. 5875.F " 5900. 5925, 5950
ey () 1o . un, 450, 500 o
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark .
Linit Read  Ant Cable Preamp Aux APos  TPos
Wz djn B & B dn B B & o deg Freg Level Line Margin Level Factor  Loss Factor Factor Remark
1 5854.75 57.87 111.47 -53.68 47.71 34.97 11.43 3.4 0.0 238 226 PEAK - - . . o o . . . _
1 SB63.05 54.00188.59 54.51 43.87 300 1143 .4 0.00 23 106 PEAK Mz dBuV/m dBuv/m B cBuV dBfm B B B deg
3 5924.88 47.55 66.39 -20.84 37.88 35.12 1147 36.22 0.0 238 226 PEAK 1 4660.00 53.95 74.00 -20.05 45.36 34.54 10.10 36.05 0.80 238 226 Peak
4 5827.3% 49.35 68.30 -18.95 38.87 35.23 11.47 36.22 6.80 23 226 PEX 7 5825.00 103,67 <eeees coeees 93.66 34.85 11.41 30,25 .80 238 226 PEAK
11"Le\iel (dBuVim)
LB
w5 2
i3
850
I O S— )
4BIB L
Avg o
163
1000 20. . 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B dBw dBfm M8 dB B o deg
1 4660.00 58.84 54.00 -3.16 4.5 34.54 10.10 36.85 0.00 238 226 Average
1 565.00 9933 ceeeen ceeeee 85.35 34.82 1141 36,25 .80 238 226 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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Mode Harmonic
U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz
ANT
Pol. Horizontal Vertical
1‘" Level (dBuvim 1’" Level (dBuVim
1138 1134
95 o5
K i 8 K
Ny S N B A ANy 1 S L B A
50 5.
1 B UNI-3(AVG)| 1 B UNIL3(AVG)|
Peak 448 ! 48 1
Avg 35 35
163 163
Tl g200. 11400, 13600. 15800, 18000 7000 5200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B BN Bh B B & o iy Mdindn & BN Bh B B & o dg
1 11650.08 44.57 74.80 -29.43 5L.69 38.65 16.23 6L.48 @.00 -~ --- PEAK 1 11650.00 44.70 74.80 -29.30 S5L.22 38.65 16.23 6l.40 .00 - PEAK
mleve\idﬂuwm} mLevel(dBuwm)
1064 1050
o 900
1 i L 1 ULl 1 LT
Peak
il T - e il T B A
Avg 5l WWWWWW Il WMWWWMWW
1l 0
10 180
18000 240, 400 18000 2400, 26600 . Jo600. 4000

400, A,
Frequency (NHz)

Feqency ke

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AR3
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Report No. : FR381720E

Pol. Horizontal Vertical
Level (dBuVim) L
. 7
0. U3 60, U3
J J
0. A0,
) W"h'"* 6 W
3 . EWWW 5 A A
2 U L o 2 ol peblt
Y N
1 1
Peak
A 1
30100, 200. 300 400, 500. 600. 700 800. 900. 1000 30100 200 300 400, 500. 600. T00. 800, 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna (Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas
Mz dBuv/m  dB dBuv/m dBuw dB/m  dB  dB  em  deg MHz dBuv/m  dB dBuv/m dBuv dB/m d8  dB  m  deg
1 30.08 21.29 -13.71 40.80 29.83 24.57 @.71 33.02 HORIZONT 1 32.91 25.50 -14.50 40.80 34.62 23.06 0.76 32.94 VERTICAL
2 92.08 20.40 -23.10 43.58 36.28 15.54 1.44 32.86 HORIZONT 2 59.10 20.91 -19.09 49.90 39.91 12.76 1.14 32.98 VERTICAL
3 145 13.50 -22.41 46.00 36.10 17.98 2.37 3278 HORTZONT 3 86.26 19.30 -20.20 40.00 36.85 14.39 1.39 32.83 VERTICAL
4 3876 24.64 -21.36 46.00 34.80 19.95 2.76 32.83 HORIZONT 4 35204 20.70 -25.30 46.0 30.29 20.48 2.86 32.93 VERTICAL
5 599.66 25.21 -20.79 46.00 29.62 24.97 3.71 33.89 HORTZONT 5 55477 24.49 -21.68 46.08 28.82 25.89 3.60 33.11 VERTICAL
6 838.98 28.01 -17.09 46.00 30.43 26.51 4.42 32.46 HORTZONT 6 830.25 8.5 -17.75 46.08 29.91 26.46 4.40 312.52 VERTICAL

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : IHDT56AR3
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<Co-location>

Pol. Horizontal Fundamental
mLeveHd&l‘ﬂm)
ygl2ve (B 134 N
| 2
4
108 975
T—
wnw\ " J
. g 1y B T e i L w
U3 -
. Mt 4 . L 4 UHI-3(AVG)
1 al b i b
MM% 2 3 4 #38 e T e T .
0l LR T gy W‘“ Y WWMW ol
Peak REMW
32! )
163 163
5825 5850, 5475, 5900, 5925, 5950
Frequency (Hz) 1000 220, 3400, 4600, 5800. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark -
e Linit Read  Ant Cable Preamp  Aux APos TPos
Mz dbw/mdB/m 8 dBW B B B B o deg Freq level Line Margin Level Factor Loss Factor Factor Remark
1 5853.00 5434 115.06 6112 4435 .97 1142 .40 0.00 109 114 PEAC
1 OSRIB 4347 575 SB35 .07 LLA4 3630 009 100 114 PEAC _—— Y —— —— —— ——
350388 48,60 6013 -20.44 3835 /.2 ILAT 6.5 000 108 114 PEAC Mz dBuv/n diufn G dB dBfw B B o deg
4 590763 SLGE 68.30 -16.64 4L31 33 ILAT 3635 0.0 100 104 PEAK 1 4660.00 5161 74.00 -20.39 43.20 3454 1010 3623 0.00 100 114 Pesk
2 5825.00 100,03 ------ --ee-- 9.20 34.79 1149 36.36 0.8 180 114 PEK
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Avg Blank

" Level (dBuvim)

138
L
813
650

_ UNLYAVG)
8 i

N

35

16.3

1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)

Linit Read  Ant Cable Presmp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m o8 BV dB/m B B A8 o deg
1 4660.00 44.61 54.68 -9.39 36.28 34.54 10.10 36.23 0.0 100 114 Average
1 582500 9L77 eeeees eeeees B1.94 3479 11.40 36.36 0.0 100 114 AVERAGE
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Mode Band Edge - R
U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\'e\ (dBuVim)
1138
11"Leve\ (dBuVim) )
15
113
915 LN
] | U3
9“ B0 Ll
U-NI-3
U-HI-3AvG)
50 [ O I B ]
12 1y 488 MW .
o R R MW
Peak
2 325
163 163
5825 5850, 5475, 5900, 5925, 5950
Frequency (NHz) 1000 200, 3400, 4500, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark it Rad At Gblefreamp A Mos Ths
Miz dBuvjn dBuy/m &0 dBw/ di/m  dB @B B deg freg Llevel Line Margin Level Factor Loss Factor Factor Renark
1585450 55.91112.84 -56.13 45.91 34.97 1143 3%.40 0.60 20 241 PEAC
2 5856.25 57.00 11055 -53.54 47.00 M98 1143 3640 0.00 200 241 PEAK W B dBln @B BV din B 8 & ™
3OSOME 4549 63.55-20.09 3815 3522 1147 .35 0.0 20 241 PEAC
4 S803 49.76 6830 -18.54 .41 B3 14 K35 000 200 241 PEAC Lod6000 5240 740058 MOL MSE 1010 360 00 M0 AL ek
1 5825.00 104,51 oo ooeee- 94.68 34.79 1140 36.36 0.00 200 241 PEA(
11"Leve\ (dBuim)
1134
w5 !
8.3
650
o R A
488 Lw
AVg Blank 324
16.3
1000 200, 400, 4600, 5600, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m 0B dBwV dB/m 0B B dB  m  deg
1 4660.60 50.68 54.80 -3.32 4.7 34.54 10.18 36.23 0.00 200 241 Average
1 582580 95,77 ---eer eeeees 859 4.2 1141 36,36 0.00 200 241 AVERAGE
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Pol. Horizontal Vertical
mLﬂel(dﬂJ‘ﬂm] 0 Level (dBuVim)
1138 1134
915 915
B3 N3 i3 N
gy i LT T iy i LT
1 ~ S UNkdAvg) L ~ o Uvg)
83 1 g 1 2
P Ph A
e st O aane -
Peak s 01
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWrdumBNn & EW B & B & o iy MrdufmBun 0 EW B & B & o i
1 11659.00 44.67 74.80 -29.33 5L.19 38.65 16.23 6L.40 0.00 --- --- PEAK 1 11650.00 45.31 74.80 -28.69 SL.83 38.65 16.23 cl.40 0.00 ---  --- PEAC
1 147500 47.18 68.3@ -21.12 45.49 4155 20.83 62.89 .08 - --- PEAK 1 147508 48.18 68.30 -20.12 49.49 4155 20.83 62.89 @.08 - --- PEAC
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Appendix B. Duty Cycle Plots

Band

Duty Cycle(%)

T(ms)

1/T(kHz)

VBW Setting

802.11a

86.98

1.355

0.738

0.75kHz

802.11n HT20

87.85

1.152

0.868

1kHz

802.11a
Spectrum

Ref Level 21.20 dBm
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-40 d
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CF 5.18 GHz
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Marker
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| Function |

500.0 ps/

M1 1
Dz M1 1
D3] M1 1
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1.35507 ms
1.55797 ms

14.77 dBm
3,15 dB
-0.00 dé

Function Result |

Jl

802.11n HT20
Spectrum

Ref Level 21.20 dBm

Offset

Ready

CECEEEEEEN ] y

(=)

o Att 30de ®
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(@ 1Pk Max

SWT

11.20 dé @ RBW
Sms @ VBW

10 MHz
10 MHz

| 20 ARy

D3[1]

10 dem:

FLJLNJWNM\K[WMWN"‘
'Y

0.02 dB|
1.31159 ms|
VVWAMWMEW
1.21739 ms

0 dém

-10 dBm

-20 dBm

-30d

-40 d

=50 dBr

-60 dBm

CF 5.18 GHz

691 pts

Marker

Type | Ref | Trc |
M1 1

X-value |

Y-value |

Function |

500.0 ps/

Dz
D3

M1 1
M1 1

1.21739 ms
1.15217 ms
1.31159 ms

14.84 dBm
2,42 dB
0.02 d&

Function Result |

Jl

Ready

CECEEEEEEN ] y
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Appendix D. Reference Report

Please refer to Sporton report number FR381717D & FZ381717 which issued separately.
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